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APPLICANT : BLU Products, Inc.

EQUIPMENT : Mobile phone

BRAND NAME : BLU

MODEL NAME : S1,VIVO S

MARKETING NAME : BLUS1

FCCID : YHLBLUS1

STANDARD : FCC 47 CFR Part 2, and 90(S)
CLASSIFICATION : PCS Licensed Transmitter Held to Ear (PCE)

The product was received on Jun. 13, 2017 and testing was completed on Jul. 10, 2017. We,
Sporton International (ShenzZhen) INC., would like to declare that the tested sample has
been evaluated in accordance with the procedures given in ANSI/ TIA / EIA-603-D-2010 and
shown compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of Sporton International (Shenzhen) INC., the test report shall not be reproduced

except in full.
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SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section
3.1 §2.1046 Conducted Output Power Reporting only PASS -
§2.1049 Occupied Bandwidth and
3.2 Reporting only PASS -
§90.209 26dB Bandwidth
§2.1051 Emission masks —
3.3 < 50+10log1o(P[Watts]) PASS -
§90.691 In-band emissions
§2.1051 Emission masks —
3.4 < 43+10log1o(P[Watts]) PASS -
§90.691 Out of band emissions
Under limit
§2.1053 Field Strength of Spurious
35 < 43+10logio(P[Watts]) PASS 44.47 dB at
§90.691 Radiation
2455.110 MHz
§2.1055 Frequency Stability for
3.6 <2.5ppm PASS -
§90.213 Temperature & Voltage
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swamanas. FCC RF Test Report

Report No. : FW761305B

1 General Description
1.1 Applicant

BLU Products, Inc.

10814 NW 33rd St # 100 Doral, FL 33172

1.2 Manufacturer

BLU Products, Inc.

10814 NW 33rd St # 100 Doral, FL 33172

1.3 Feature of Equipment Under Test

Product Feature & Specification

Equipment Mobile phone
Brand Name BLU

Model Name S1,VIVO S
Marketing Name BLU S1

FCC ID YHLBLUS1

EUT supports Radios application

CDMA/EV-DO/GSM/GPRS/EGPRS/WCDMA/HSPA/
DC-HSDPA/HSPA+/LTE/

WLAN 2.4GHz 802.11b/g/n HT20/HT40/

Bluetooth v3.0+EDR/ Bluetooth v4.1LE

Conducted: 990010370000490

IMEI Code Radiation: 990010370002827

HW Version S01

SW Version BLU_S0330WW_V7.0.01.00_GENERIC
EUT Stage Pre-Production

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.
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1.4 Product Specification of EQuipment Under Test

Product Specification subjective to this standard
Tx Frequency LTE Band 26 : 814.7 ~ 823.3 MHz
Rx Frequency LTE Band 26 : 859.7 ~ 868.3 MHz
Bandwidth 1.4MHz / 3MHz /| 5MHz / 10MHz / 15MHz
Maximum Output Power to Antenna [22.78 dBm
Antenna Type Loop Antenna
Type of Modulation QPSK / 16QAM

Remark: This test report recorded only product characteristics and test results of PCS Licensed
Transmitter Held to Ear (PCE).

1.5 Modification of EUT

No modifications are made to the EUT during all test items.
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1.6 Maximum Frequency Tolerance, Emission Designhator and
Conducted Power
Frequency Maximum
FCC Rule System Type of BW Tolerance EMIssion | conducted
Modulation (opm) Designator power(W)
Part 90S LTE Band 26 QPSK 1.4 MHz - 1M09G7D 0.1828
Part 90S LTE Band 26 16QAM 1.4 MHz - 1IMOSW7D 0.1581
Part 90S LTE Band 26 QPSK 3 MHz - 2M72G7D 0.1841
Part 90S LTE Band 26 16QAM 3 MHz - 2M72W7D 0.1629
Part 90S LTE Band 26 QPSK 5 MHz - 4M53G7D 0.1832
Part 90S LTE Band 26 16QAM 5 MHz - 4M50W7D 0.1614
Part 90S LTE Band 26 QPSK 10 MHz 0.0078 ppm 9MO5G7D 0.1828
Part 90S LTE Band 26 16QAM 10 MHz - 9MO5W7D 0.1641
Part 90S LTE Band 26 QPSK 15 MHz - 13M4G7D 0.1897
Part 90S LTE Band 26 16QAM 15 MHz - 13M5W7D 0.1675
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1.7 Testing Site

Test Site SPORTON International (Shenzhen) INC.

1/F, 2/F, Bldg 5, Shiling Industrial Zone, Xinwei Village, Xili, Nanshan District,
Shenzhen City, Guangdong Province, China

Test Site Location
TEL: +86-755-8637-9589

FAX: +86-755-8637-9595

Sporton Site No.

Test Site No.
THO1-SZ
Test Site SPORTON International (ShenzZhen) INC.

No. 3 Building, the third floor of south, Shahe River west, Fengzeyuan
Test Site Location warehouse, Nanshan District, Shenzhen, Guangdong, P. R. China

TEL: +86-755- 3320-2398

Sporton Site No. FCC Registration No.
Test Site No.
03CH03-Sz 565805

Note: The test site complies with ANSI C63.4 2014 requirement.

1.8 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

¢ FCC 47 CFR Part 2, 90

¢ ANSI / TIA/ EIA-603-D-2010

U FCC KDB 971168 D01 Power Meas. License Digital Systems v02r02

U Interim Guidance for Equipment Authorization of Devices with Channel Bandwidths Combined
Across Two Contiguous Service Rule Allocations OET/Lab/EACB, June 6, 2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

During all testing, EUT is in link mode with base station emulator at maximum power level. The spurious
emission measurements were carried out in semi-anechoic chamber with 3-meter test range, and EUT
is rotated on three test planes to find out the worst emission.

Frequency range investigated for radiated emission is 30 MHz to 10th harmonic.

Bandwidth (MHz) Modulation RB # Test Channel
Test Items Band
1.4 3 5 10 15 20 QPSK 16QAM 1 Half | Full L M H
Max. Output Power 26 v v v v v - \Y \Y \Y v v v \Y \Y
26dB and 99%
. 26 v \% \% v \% - \% \% \ \ v v
Bandwidth
Emission masks
.. 26 v \% \% v \% - \% \% \% \ \ v
In-band emissions
Emission masks -
Out of band 26 \ v v \ v - \ \ v v v v
emissions
Frequenc
< - v 26 Y - \% v Y
Stability
Radiated Spurious
. 26 \ \% \% \Y - \% \% \%
Emission

1. The mark “v “ means that this configuration is chosen for testing

2. The mark “-“ means that this bandwidth is not supported.

Note 3. LTE Band26 transmit frequency for part22 rule is 824MHz-849MHz, for part90 rule is 814MHz-824MHz.
ERP over 15MHz bandwidth complies the ERP limit line of part22 rule, therefore ERP of the partial
frequency spectrum which falls within part 22 also complies.
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2.2 Connection Diagram of Test System

120 Vac / 60 Hz

EUT(Adapter)

EUT(USB Cable)

Dipole Antenna

(}‘)

EUT(Earphone)

==

f
LTE Base Station

2.3 Support Unit used in test configuration and system

Item |[Equipment Trade Name [Model No. FCC ID |Data Cable Power Cord
1. |LTE Base Station |Anritsu MT8820C N/A N/A Unshielded, 1.8 m
2. |DC Power Supply |GWINSTEK |GPS-3030D [N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example:
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.0 dB and 10dB attenuator.

Offset (dB) = RF cable loss (dB) + attenuator factor (dB).
=4.0 +10 = 14.0 (dB)
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 26 Channel and Frequency List
BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 26765 - -
15
Frequency 821.5 - -
Channel - 26740 -
10
Frequency - 819 -
. Channel 26715 26740 26765
Frequency 816.5 819 821.5
3 Channel 26705 26740 26775
Frequency 815.5 819 822.5
14 Channel 26697 26740 26783
' Frequency 814.7 819 823.3
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3 Test Result
3.1 Conducted Output Power Measurement

3.1.1 Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.1.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3 Test Procedures

1.  The transmitter output port was connected to the system simulator.

2. Set EUT at maximum power through system simulator.

3.  Select lowest, middle, and highest channels for each band and different modulation.
4,

Measure and record the power level from the system simulator.

3.1.4 Test Setup

a EUT

System Simulator

3.1.5 Test Result of Conducted Output Power

Please refer to Appendix A.
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3.2 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.2.1 Description of (Occupied) Bandwidth Limitations Measurement

The 99% occupied bandwidth is the width of a frequency band such that, below the lower and above
the upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5%
of the total mean transmitted power.

The emission bandwidth is defined as the width of the signal between two points, located at the 2
sides of the carrier frequency, outside of which all emissions are attenuated at least 26 dB below the

transmitter power.

3.2.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3 Test Procedures

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The 26dB and 99% occupied bandwidth (BW) of the middle channel for the highest RF power

with full RB sizes were measured.

3.2.4 Test Setup

=

Power Divider
System Simulator
yst L] EUT
(ale

Spectrum Analyzer

3.2.5 Test Result of 99% Occupied Bandwidth and 26dB Bandwidth
Please refer to Appendix A.
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3.3 Emissions Mask Measurement

3.3.1 Description of Emissions Mask Measurement

Equipment used in this licensed to EA or non-EA systems shall comply with the emission mask provisions of FCC
Part 90.691.(a)

(a) Out-of-band emission requirement shall apply only to the “outer” channels included in an EA license and to
spectrum adjacent to interior channels used by incumbent licensees. The emission limits are as follows:

(1) For any frequency removed from the EA licensee's frequency block by up to and including 37.5 kHz, the power of
any emission shall be attenuated below the transmitter power (P) in watts by at least 116 Logm(ﬂﬁﬂ) decibels or 50 + 10

Logw(P) decibels or 80 decibels, whichever is the lesser attenuation, where fis the frequency removed from the center of
the outer channel in the block in kilohertz and where f is greater than 12.5 kHz.

(2) For any frequency removed from the EA licensee's frequency block greater than 375 kHz, the power of any
emission shall be attenuated below the transmitter power (P) in watts by at least 43 + 1DLog1U(F‘) decibels or 80 decibels,

whichever is the lesser attenuation, where f is the frequency removed from the center of the outer channel in the block in
kilohertz and where f is greater than 37.5 kHz.

3.3.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3 Test Procedures

1. The EUT was connected to spectrum analyzer and base station via power divider.

2.  The emissions mask of low and high channels for the highest RF powers were measured.

3. The measured RBW and the VBW set 3 times of RBW are then set in spectrum analyzer, and
the RBW correction factor 10log (1% of OBW/measured RBW)(dB) was compensated, if
required.

4.  The test results were shown below plots with a correction offset factor including cable loss,

insertion loss of power divider.
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3.3.4 Test Setup

Power Dividei

[ 2

EUT
Spectrum Analyzer
3.3.5 Test Result (Plots) of Conducted Emissions Mask
Please refer to Appendix A.
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3.4 Emissions Mask — Out Of Band Emissions Measurement

3.4.1 Description of Conducted Emissions Out of band emissions measurement

The power of any emission FCC Part 90.691 (a)(2) on any frequency removed from the assigned
frequency by out of the authorized bandwidth at least 43 + 10 log (P) dB. It is measured by means of a

calibrated spectrum analyzer and scanned from 30MHz up to a frequency including its 10" harmonic.

3.4.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.4.3 Test Procedures

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
The middle channel for the highest RF power within the transmitting frequency was measured.
4.  The conducted spurious emission for the whole frequency range was taken.
Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.
6. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7.  The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.4.4 Test Setup

Power Divider

System Simulator - 0

EUT
Spectrum Analyzer
3.4.5 Test Result (Plots) of Conducted Emission
Please refer to Appendix A.
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3.5 Field Strength of Spurious Radiation Measurement

3.5.1 Description of Field Strength of Spurious Radiated Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA /

EIA-603-D-2010. The power of any emission FCC Part 90.691 on any frequency removed from the

assigned frequency by more than 250 percent of the authorized bandwidth at least 43 + 10 log (P) dB.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43+10log;o(P[Watts]) dB. The spectrum is

scanned from 30 MHz up to a frequency including its 10th harmonic.

3.5.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.5.3 Test Procedures

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.
2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.
The table was rotated 360 degrees to determine the position of the highest spurious emission.
4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.
5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, Sweep =
500ms, Taking the record of maximum spurious emission.
6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
7.  Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
8.  Taking the record of output power at antenna port.
9. Repeat step 7 to step 8 for another polarization.
10. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
11. ERP (dBm) = EIRP - 2.15
12. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
13. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
= P(W) - [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.
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3.5.4 Test Setup

For radiated test from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

o O':}
-

System Simulator Spectrum Analyzer | Receiver

For radiated test above 1GHz

RX Amtenna

Ant. feed
point =
1=4m
) I EUT F-ﬂ— Im —I-:
T | ] I
|
15m i
o I (8
Metal Full Soldered Ground Plane
—= =
Spectrum Analyzer / Receiver
System Simulator
3.5.5 Test Result of Field Strength of Spurious Radiated
Please refer to Appendix B.
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3.6 Frequency Stability Measurement

3.6.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized frequency
block. The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of
the center frequency according to FCC Part 90.213.

3.6.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3 Test Procedures for Temperature Variation

1. The EUT was set up in the thermal chamber and connected with the base station.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized for three
hours. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.6.4 Test Procedures for Voltage Variation

1. The EUT was placed in a temperature chamber at 20+5° C and connected with the base
station.

2. The power supply voltage to the EUT was varied from BEP to 115% of the nominal value
measured at the input to the EUT.
3. The variation in frequency was measured for the worst case.
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3.6.5 Test Setup

System Simulator

Thermal Chamber

3.6.6 Test Result of Temperature Variation

Please refer to Appendix A.
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4 List of Measuring Equipment

. . Calibration
Instrument | Manufacturer | Model No.| Serial No. | Characteristics Date Test Date Due Date Remark
Spectrum Jun. 14, 2017~ Conducted
~ Apr. 20, 2017 ' Apr. 19, 2018
Analyzer R&S FSV40 101078 9kHz~40GHz pr. Jul. 10, 2017 pr. (THO1-S2)
Thermal Ten Billion Jun. 14, 2017~ Conducted
LP-150U -40~ ° Jul. 16, 2016 Jul. 15, 2017
Chamber H2014081803 40~+150°C u Jul. 10, 2017 u (THO1-57)
EXA Spectrum Radiation
. KEYSIGHT N9010A [ MY55150246 10Hz~44GHz; |Apr. 20,2017| Jul. 03,2017 |Apr. 19, 2018
Anaiyzer (03CHO03-S7)
. Radiation
Bilog Antenna TeseQ CBL6112D 35408 30MHz-2GHz  [May 14, 2017 Jul. 03, 2017 |May 13, 2018
(03CH03-S2)
Radiation
Horn Antenna |SCHWARZBECK [BBHA9120D| 9120D-1285 1GHz~18GHz |Jan. 12,2017 Jul. 03,2017 [Jan. 11, 2018
(03CH03-52)
. Radiation
Amplifier Burgeon BPA-530 102210 0.01Hz ~3000MHz [ Oct. 11, 2016 | Jul. 03, 2017 |Oct. 10, 2017
(03CH03-S2)
. Agilent Radiation
Amplifier . 83017A MY39501302 | 500MHz~26.5GHz [Jan. 06, 2017 Jul. 03, 2017 (Jan. 05, 2018
Technologies (03CHO03-S2)
AC P Radiati
ower Chroma 61601 |616010001985 N/A NCR Jul. 03, 2017 NCR adiation
Source (03CHO03-S2)
Turn Table EM EM1000 N/A 0~360 degree NCR Jul. 03, 2017 NCR Radiation
(03CH03-S2)
Antenna Mast EM EM1000 N/A 1m~4m NCR Jul. 03, 2017 NCR Radiation
(03CH03-S2)
NCR: No Calibration Required
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 3.0dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.6dB
Confidence of 95% (U = 2Uc(y)) '
SPORTON International (Shenzhen) INC. Page Number 1 23 of 23
TEL : 86-755-8637-9589 Report Issued Date : Jul. 12, 2017
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : YHLBLUS1 Report Template No.: BU5-FWLTE Version 1.0



SPORTON LAB. FCC RF TeSt Report Report No. : FW761305B

Appendix A. Test Results of Conducted Test

Conducted Output Power (Average power)

LTE Band 26 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest

15 1 0 22.71

15 1 37 22.73

15 1 74 22.78

15 36 0 QPSK 21.75

15 36 20 21.81

15 36 39 21.77

15 75 0 21.77

15 1 0 22.20 . .

15 1 37 22.24

15 1 74 22.02

15 36 0 16-QAM 20.71

15 36 20 20.77

15 36 39 20.81

15 75 0 20.73
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22.58
22.55
22.62
21.61
21.63
21.59
21.63
] 22.03 )
22.15
21.73
20.62
20.62
20.60
20.67
22.63 22.56 22.62
22.63 22.58 22.59
22.59 22.49 22.61
21.55 21.54 21.65
21.63 21.62 21.63
21.62 21.63 21.53
21.59 21.62 21.60
21.95 21.72 21.65
22.07 21.84 21.68
22.08 21.68 21.58
20.54 20.63 20.61
20.64 20.65 20.55
20.58 20.63 20.48
20.52 20.65 20.55
SPORTON International (ShenzZhen) INC. Page Number 1 A2 of A29
TEL : 86-755-8637-9589 Report Issued Date : Jul. 12, 2017
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : YHLBLUS1 Report Template No.: BU5-FWLTE Version 1.0



SPORTON LAB. FCC RF TeSt Report Report No. : FW761305B

LTE Band 26 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
3 1 0 22.55 22.57 22.64
3 1 8 22.65 22.65 22.58
3 1 14 22.62 22.57 22.57
3 8 0 QPSK 21.68 21.67 21.75
3 8 4 21.69 21.68 21.69
3 8 7 21.65 21.65 21.66
3 15 0 21.68 21.69 21.74
3 1 0 22.12 21.79 21.67
3 1 8 21.74 21.77 21.90
3 1 14 21.79 21.81 21.68
3 8 0 16-QAM 20.73 20.72 20.70
3 8 4 20.78 20.86 20.65
3 8 7 20.58 20.76 20.72
3 15 0 20.80 20.64 20.66
1.4 1 0 22.42 22.41 22.48
1.4 1 3 22.41 22.46 22.46
1.4 1 5 22.58 22.43 22.42
1.4 3 0 QPSK 22.57 22.59 22.62
1.4 3 1 22,51 22.53 22.62
1.4 3 3 22.58 22.60 22.57
1.4 6 0 21.64 21.62 21.66
1.4 1 0 21.83 21.65 21.83
1.4 1 3 21.99 21.74 21.93
1.4 1 5 21.82 21.82 21.64
1.4 3 0 16-QAM 21.69 21.71 21.64
1.4 3 1 21.65 21.69 21.62
1.4 3 3 21.65 21.74 21.43
1.4 6 0 20.67 20.66 20.65
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26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [ 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.253 | 1.27 | 3.039 | 2.991 | 5.015 | 4.975 - - 14.266 | 14.655 - -
Middle CH 1.245 | 1.276 | 2.997 | 2.949 | 4985 | 4.845 | 9.79 9.77 - - - -
Highest CH 1231 | 1.25 | 2985 | 2.991 | 5.075 | 4.925 - - - - - -
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LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

ks ki
Ref Lovel 30.00 chm  Offset 14,00 ob = ROW 30 ks RafLavel 9000 ghim  Offset 14.00 0w ROW z
e At M GE  SWT 6324z e VBW 1004Hz  Mode Autg FFT o Att W dE SWT B33 us e VBW 1004Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M [0 351 max
LED 10,27 anm LED 5 dmm|
N 14,7 7A30 Sz ) M
ane g 2600 diy s 2000 di
i A . 1253100000 M2 T e nn o 1269400000 Mz
650 r 6413
0 dim— + - 0 dam—
\
Ty ¥ X
10 d a0 T
T N 7‘-*"\- Il - - S
40 40 di
<50 dim— 50 dien—
-0 -0
CF 0147 MHz 1001 pts Span 2.0 MHz CF 814.7 MHz 1001 pts Span 2.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug 1 ¥-valug | Function | Function Result | Type | Ref | Tre | ¥-valug | Function | Function Result
(- f 514 7783 MRz 15.27 dgm e down 13531 | [— L 14 40 dsm e down 19000 WMHz |
T1 i) g 2 7 dém nd8 Tl i) 11,55 dbm ndg 26,00 dB
T2 1 9 dim  factor | T2 1 -11.60 dam  factor |
- T
= |

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ks ki
Ref Lovel 30.00 chm  Offset 14,00 ob = ROW 30 ks RafLavel 9000 ghim  Offset 14.00 0w ROW
e At M GE  SWT 6324z e VBW 1004Hz  Mode Autg FFT o Att W dE SWT B33 us e VBW 1004Hz  Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max
[CETR] 16,27 anm LED 13,97 anm|
o #19.11190 Mz - #19.00560 Mz
ane 26200 diy| s 2600 di
APt N e e pny 1. 244800000 MH| e ASUNN0Y MHz|
10 1 -
1 658.1 ] 642.1
0 dim— - 0 dam— 4
10 d s a0 L
/ \
40 40 de
50 dfim— -50 deim—
-0 -60
CF B19.0 MHz 1001 pts Span 2.0 MHz CF 819.0 MHz 1001 pts Span 2.0 MHz
Marker Marker
Type | Ref | Tre | ¥-valug 1 ¥-valug | Function | Function Result Type | Ref | Tre | %-value 1 ¥-valug | Function | Function Result
(- f iz 7 dam e down 1244 [— L 5 MRz 13.97 dem e down !
71 i 9 dBm ndg 71 il ndg
T2 i 0 factor T2 1 0 factor
- - — - —
L [

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

G ki
Ref Lovel 50.00 dBm  Offsel 14.00 ob = RBW 30 kHz Ref Lavel 5000 im  Diset 14,00 b w REW
Sy A B SWT 632 4 @ VBW 100 kH:  Mode Auto FFT o Att e SWY Mude Auto FFT
S6L Count 1007100 351 Count 100/100
Man | e
[T 15.86 dim| [T &3 dom|
022,59080 M ) M
20 diim w1 2 .
ey 8 26.00 di) P i 26,00 dit
i N A el L 1. 230800000 Miz| i T AT AT, 250400000 Mz
1 7 afact 669.2 1 i 6%
0/ gBm— . 0 dm— 4
2 T 12
-0 . X -0 4 >
/ !
20 d :
i [ 5 i I ]
-0 d 40 d
50 dm— -50 dém—
-60 dBm 60
CF 023.9 MH2 1001 pts ﬁEall'z.ﬂ MHz CF 823.39 MH2 1001 pts ﬁ}all'z.ﬂ MHZ
Marker | Markar 1
Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Rosult | Type | Rof | Tre | X-value 1 Y-value | _Function__| Function Rosult |
(w1 1 z 15.88 dBm ndB down 12308 MHz || — 1 14:53 dBm ndB down 12503 MHz ||
T 1 9 dsm nds i 1 L m nds 6,00
T2 1 a0%g T G factor | T2 1 G factor |
i T
] J - J
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LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

ks ki
Ref Lovel 30.00 chm  Offset 14,00 ob = RBW 100 bz RafLavel 90,00 ghm  Offset 14.00 b = ROW 100 bhz
e At dE SWT 19 s @ VBW 300 4Hz  Mode Autg FFT o Att ELT 12 45 @ VBW 300 kH:  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@50 M [o 351 Max
LED 1633 B LED 1667 90|
o 1 180 Al — - #16,50520 Mz
ke - 2600 dB S . iRy 2600 dB
e P2 S 3 60006000 Mt - e el L T 2991000000 MH:
10 \ 1
\ 268.4 f 7l 2.0}
A {
0 dam- nt 0 dém: L
100 da ; L 10 daer 3
e I = I \
e o S . / \
a0
40 40 di
500 dim— 50 diten—
-0 -60
CF B15.5 MHz 1001 pts Span 6.0 MHz CF 018.5 MHz 1001 pts Span 6.0 MHz
Marker | Marker |
Type | Ref | Tre X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | %-value 1 ¥-value | Function | Function Result |
M1 f 515 7038 MRz 15.33 dam e down 3,030 MHz | [— L 15.a7 dam e down z |f
71 i -5.44 dim nd8 71 il g ndg
T2 1 -9.82 dBm 3 factor | 12 i i factor |

Middle Channel / SMHz / QPSK

Middle Channel /SMHz / 16QAM

ks ki
Ref Lovel 30.00 chm  Offset 14,00 ob = RBW 100 bz RafLavel 90,00 ghm  Offset 14.00 b = ROW 100 bhz
e At e SWT 19 s @ VBW 300 4Hz  Mode Autg FFT e Att ELT 195 @ VBW 300 4Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
Max [@:Fk Max
LED 3 o LED
w1 70 Atz
20 diry 20 dény
1] - nuE ~ 26.00 di ¥| il 2600 diy
/ = Tl 2997000000 Mz AT NS e 2.949100000 MH4
10 : \ 10
3 factor \ 23, 2 fac 1.7
0 dam- A 0dam -
10 dam i 10 dam L
] L \
20 e e — 20 dem y
e =0 = D
40 dam 40 di
500 dim— 50 dm—
-0 -0
CF B19.0 MHz 1001 pts Span 6.0 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Markear
Type | Ref | Tre X-value 1 ¥-value | Function | Function Result Type | Ref | Tre | %-value 1 ¥-value | Function | Function Result
M1 f a8 ] 16,59 dam e down [— L [l 15 59 dam e down E:
T1 i) nd8 Tl i) -10.31 dbm
T2 1 3 factor 12 1 92 dém |
- - — - - - —
L [

Highest Channel /3MHz / QPSK

Highest Channel /3MHz / 16QAM

el 50.00 dim  Offset 14.00 dié = RBW 100 kHr

(=)

Raf Laval 50.00 gbm  Offset 14.00 dit = RAW 100 kHz

e At e SWT 19 s @ VBW 300 4Hz  Mode Autg FFT o Att ELT 19 us = VBW 300 4Kz Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@ 1Pk Max
M [TETEY] 7 anm]
20 dbm L w1 [— 22 20000 MHz
ke ~ x|, . 2600 dff i x niB 2600 dB
it - = v 2983000000 MH: i il i, a1 2.991000000 MH4
] 3l 7.4
0 dam- — 0dam
4
100 da ~ “10) dan
/
40 40 di
500 dim— 50 diten—
-0 -0
CF B22.5 MHz 1001 pts Span 6.0 MHz CF 22,5 MHz 1001 pts Span 6.0 MHz
Marker | Markear
¥-value | Function | Function Result | Type | Ref | Tre | ¥-value | Function | Function Result
o

Type | Ref | Tre
M1

1 f 15.78 dam e down Z.985 MRz | T 1508 dan 8 down
T1 i) dam nd8 fi Tl i) m 8
Tz 1 @ factor T2 i
. . —
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LTE Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

ks ki
Ref Lovel 30.00 chm  Offset 14,00 ob = RBW 100 bz RafLavel 90 00 cim  Offset 14.00 00w ROW 100
e At e SWT 19 s @ VBW 300 4Hz  Mode Autg FFT o Att ELT 195 @ VBW 300 4Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M [0 351 max
[ZETRT [ZETRT 12.90 dBm)
” H15,64100 MMz
ane 2600 diy s nidg 2000 di
i A P 5015000000 Mz i X s Ay 1975000000 Mz
i \ 183,40 i Q lackar \ 163.4)
1
0 dam— 4 l. 0 dm— 4 %
/ ¥ i \
10 - - “an - -
/ \ I 5\
20 4 L . 20 dém L \
e e T My ) M=
<30 s JENT: A =t
40 40 di
<50 dim— 50 dien—
-0 -0
CF 1165 MHz 1001 pts Span 10,0 MHz CF 816.5 MHz 1001 pts Span 10:0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ref | Tre | ¥-valug | Function | Function Result |
(- f 14,00 dsm e down 5015 MHz | [— 1 12.99 dsm e down z |f
T1 i) nd8 Tl i) nd8
T2 1  factor | T2 i  factor |
] = ]

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

ks ki
Ref Lovel 30.00 chm  Offset 14,00 ob = RBW 100 bz RafLavel 90,00 ghm  Offset 14.00 b = ROW 100 bhz
e At dE SWT 19 s @ VBW 300 4Hz  Mode Autg FFT o Att ELT 195 @ VBW 300 4Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
Max @ 1Pk Max
M ™M) 13,87 domj
2 P H18,60000 MH2|
ane ¥ nidg 2600 diy s & 2600 di|
i B L T e i i 1 My 1285000000 MH4| i Al Lo 1845000000 MHz
= ‘I 3 fa 1! 1840 e | 169,00
0 dam— i— | 0 dam— .
f \ I
/ \ ! ;
10 d 10 3 s
F 7 1
[ 20 dem - .
= = == 20 de 7
= = BOY e A = SER
40 40 di
<50 dim— 50 dien—
-0 -0
CF B19.0 MHz 1001 pts Span 10,0 MHz CF 819.0 MHz 1001 pts Span 10:0 MHz
Marker Markear
Type | Ref | Tre | ¥-valug 1 ¥-valug | Function | Function Result Type | Ref | Tre | %-valug 1 ¥-valug | Function | Function Result
(- f 432 W e down [— L BI85 M) 13.87 dam e down
T1 1 nd8 Tl i) 8 1 dém nd8
T2 i 0 factor T2 1 0 factor

Highest Channel / 5SMHz / QPSK

Highest Channel / 5SMHz / 16QAM

(=)

Ref Lovel 50.00 dém Offset 14.00 db = RAW 100 bHz
S AR SWT 12 s @& VAW 300 kH:  Mode Auto FFT
S6L Count 1007100

&

Ral Lavel 7000 oim  Ofsel 14.00 0B = RABW 100 H:
ke Att AR AW 12 4 & VAW 300 kH:  Mode Auto FFT
351 Count 100/100

[T 13,90 dim| [T 15,11 dnm|
S H19.40200 MM 0720,90100 MM
RcHm L ndg .00 du) it m ndg 2600 di
il D Y o Vo L " 5075000000 Mz i ol M ln. o $.925000000 Mz
/ \ 16 ] i Q fac \ 5
0/ gBm— : 0 dm— :
\ J
¥ / §
B -10 7
7 \i 7
- —H At = | 1~ AL~ -
-0 d 40 d
50 dm— -50 dém—
60 dBm 60
CF B21.5 MH2 1001 pts Span 10.0 MHz CF 821.5 MHz 1001 pts Span 10.0 MHz
Marker | Marker
Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Rosult | Type | Rof | Tre | X-value 1 Y-value | _Function__| Function Rosult
(w1 1 z 13.95 dBm ndB down 5.075 MHz | — 1 dam ndB down
T 1 8 dsm nds 26.00 1 L m nds
T2 1 30 dém 1 facior | T2 1 1 facior
i T =
A [
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LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ks ki
Ref Lovel 3000 chm  Offset 1400 66 = RBW 300 RafLavel 9000 cim  Offset 14.00 b = ROW 300
e At MdE SWT 1264 @ VBW 1 Mode Auto FFT o Att B SWT  126us e VBW 1 Mode Aute FFT
SGL Count 100/100 SGL Count 1007100
@R Max [@:Fk Max
™M) ™M)
20 diry 20 dény +
¥ 26.00 di B - . ndg 26.00 di
it o e - o 9,790000000 Mz i — - 9. 770000000 Mz
7 83,4 83.4
0 dam- / 0 dam L
10 dam 210 e {
{ \
f = 20 dem - —
ey =
40 40 di
500 dim— 50 diten—
-0 -60
CF B19.0 MHz 1001 pis Gpan 20.0 MHz CF 819.0 MHz 1001 pis Span 20.0 MHz
Marker | Marker |
Type | Ref | Tre 1 ¥-value | Function | Function Result | Type | Ref | Tre | %-value 1 ¥-value | Function | Function Result
M1 f iz 74 de e down z [— L .
71 i 0 dBm ndg 71 il
T2 1 -10.47 dBm 3 factor | T2 i |
T T ——
A |

Lowest Channel / 1I5MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Date: 19.0UN 2017 153143

ks ] =
Ref Lovel 30.00 Ghm  Offset 14,00 ob = RBW 300 ki RafLavel 90,00 ghm  Offset 14.00 b = ROW 300 bz
e At dE SWT  2E3us e VBW  1MHz  Mode Autg FFT o Att MGE SWT  2E3us e VAW 1 Mode Aute FFT
SiL Count 1007100 SGL Count 1007100
Man @170 Max
M [TETEY] 12,44 anm|
” [— 4230 MM
bk ' nila 2600 91 o ol 2600 diy
8 P6EH00000 MH2| A HIBHAD00 M2
it 3 A 8 14266000000 M- i 5 14053000000 Mt
{ \ | / iS5, b
0 dam— . - s 4 it 0 - I L, ! i !
| I { !
10 3 ; 10 e - ¥
StHkin ! - 20 détm 4 1
L L —vl \'
30 dpmy g = . 30 dem—pnedt s
1 dain o d
500 dim— 50 diten—
-0 -0
CF 021,56 MHz 1001 pts Span 30,0 MHz CF 21,5 MHz 1001 pts Span 900 MHz
Marker | Markear |
Type | Ref | Tre | ¥-value | Function | Function Result | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 f iz e down z ML Fil 12.44 dam e down 4 z
T1 i nda 1 1 4 dBm
T2 1 3 Mids 1 E 0 factor T2 1 g . 14.04 dim
D —_—
Il | UHRURENEY e I ] CHNNENEY o

Dt 18, 4UM 2017 153208
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Occupied Bandwidth

Mode LTE Band 26 : 99%0OBW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.08 1.09 2.72 2.72 4.48 4.49 - - 13.43 | 13.49 - -
Middle CH 1.09 1.08 2.71 271 4.53 4.49 9.05 9.05 - - - -
Highest CH 1.09 1.09 2.72 2.72 4.5 4.5 - - - - - -
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SPORTON LAB. FCC RF TeSt Report Report No. : FW761305B

LTE Band 26
Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM

ks ki
Ref Lovel 30.00 chm  Offset 14,00 ob = ROW 30 ks RafLavel 9000 ghim  Offset 14.00 0w ROW
e At M GE  SWT 6324z e VBW 1004Hz  Mode Autg FFT o Att W dE SWT B33 us e VBW 1004Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
@ 1Pk Max
M1[1] [LETEY]
Rk . 1.079720280 MH3 i -
i
0 dim— : 0 dam—
10 d L a0
J A /
20 4 A 2
Youb vl * Y e
40 40 d
<50 dim— 50 dien—
-0 -0
CF 0147 MHz 1001 pts Span 2.0 MHz CF 814.7 MHz 1001 pts Span 2.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug 1 ¥-valug | Function | Function Result | Type | Ref | Tre | | Function | Function Result |
i m1 ! 2 15.02 dem I [T T i
T1 i) m Oce Bw 1.07572028 MHz Tl i) Oce Bw 1.05090500L ez |
T2 i | T2 1 3 |
- - — - - - —
I | L] | | L]

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

ks =
Bl 3000 d0m  Offset 1+.00 ob = ROW 30 b RafLavel 90,00 ghm  Offset 14.00 db = ROW 30 bz
e At M GE  SWT 6324z e VBW 1004Hz  Mode Autg FFT o Att W dE SWT B33 us e VBW 1004Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
fo 351 Max
M1[1] [LETEY]
20 diy 20
- M329-4 M| v R aTe
i s T i - Aol —
1 )
0 dim— 1 0 dam— ; s
10 d 10 ../
e b L — - 20 deim .
e = i
40 40 di
<50 dim— 50 dien—
-0 -0
CF B19.0 MHz 1001 pts Span 2.0 MHz CF 819.0 MHz 1001 pts Span 2.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug 1 ¥-valug | Function | Function Result | Type | Ref | Tre | %-value 1 ¥-valug | Function | Function Result |
(T ! 18 MHz 14 49 dBm | T L B1E 6615 MH2 15.52 dBm i
T1 i) .07 dém Oce Bw 1.093706294 MHz Tl i) 69 dBm Oce Bw 1.082517483 MHz
T2 1 .51 dém | | = i 8,52 dém |
= E = . 54200 Mz 852 g8 =

Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM

ki ks
Ref Lovel 50.00 dim  Offset 14.00 di = RAW 30 kHr Raf Laval 50.00 dbm  Offset 14.00 dit = RAW 50 kHz
e At M GE  SWT 6324z e VBW 1004Hz  Mode Autg FFT ke Att 0GB SWT 632 us e VBW 1004H:  Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
F [@ 171 Wax
[CETR] [CETR]
S - a
bk 1.0881 11868 MH3 iz ¥ OGE B
i  Cietitoaliesd v i ] et e A
|
0 dm— ] 3 0 dim— i
/ \ f \
10 A -10 7 T
/ ! / i
20 d v, <20 dém
ot ] = Sty LA s
-0 d 40 d
50 dm— -50 dém—
-60 dBm 60
CF 823.3 MHz 1001 pts Span 2.8 MHz CF 823.3 MHz 1001 pts Span 2.8 MHz
Marker | Marker 1
Type | Ref | Tre | x-value 1 Y-value | Function Function Rosult | Type | Rof | Tre | X-value 1 Y-value | Function Function Rosult |
(w1 1 1285 WHz | — 1 = 1497 dBm i
T 1 Oce Bw 1.088111688 MHz 1 L Oce Bw 1.093706294 MHz
T2 1 | T2 i |
i
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swamanas. FCC RF Test Report

Report No. : FW761305B

LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

ks =
Ref Lovel 30.00 chm  Offset 14,00 ob = RBW 100 bz RafLavel 90,00 ghm  Offset 14.00 b = ROW 100 bhz
e At e SWT 19 s @ VBW 300 4Hz  Mode Autg FFT e Att ELT 19 45 @ VBW 300Kz Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M fo 351 Max
M ™M) 19 dnm
20 diry 20 darm ) b
e - XccBw 2715284715 MH3| [ |z =0 2. 715284715 MHz
10 ? ks A : T e Mo i e
[ A f |
0 dam— — 0 dam— 5 v
] \ / |
~10 dam - 10
! \
20 et ~—— — —
a0
40 40 di
50 dm— 50 dism—
-0 -0
CF B15.5 MHz 1001 pts Span 6.0 MHz CF 018.5 MHz 1001 pts Span 6.0 MHz
Marker | Markear |
Type | Ref | Tre ¥-valug 1 ¥-valug | Function | Function Result | Type | Ref | Tre | %-value 1 ¥-valug | Function | Function Result |
(- f e 1557 dam | [— L B4 . 15.19 dam i
T1 i) 10.35 dém Oce Bw 2.715284715 MHz Tl i) 214 9.93 dém Oce Bw
T2 1 1 3 iz 10,30 dam | T2 i 51 9,69 dam |
- T
] I - I

Middle Channel / SMHz / QPSK

Middle Channel / SMHz / 16QAM

ks =
Ref Lovel 30.00 chm  Offset 14,00 ob = RBW 100 bz RafLavel 90,00 ghm  Offset 14.00 b = ROW 100 bhz
e At e SWT 1945 @ VBW 300Kz Mode Autg FFT e Att e SWT 12 s @ VBW 300kH:  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
Max @ 1Pk Max
M1[1] [LETEY]
bk P ke el 2.709200709 MHz o - 3 ~ Oce Bw
] Al s o ki 1 it = o, o e e 2 S
T 1
0 dim— — 5 0 dam— i B
/ \ .‘ \
10 10 - -
f
i \ \
— F——— —~—— 5 e
40 40 de
50 dm— 50 dism—
-0 -0
CF 019.0 MHz 1001 pts Span 6.0 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker | Markear |
Type | Ref | Tre ¥-valug 1 ¥-valug | Function | Function Result | Type | Ref | Tre | %-value 1 ¥-valug | Function | Function Result |
([T L [ iz 15.38 dBm [ [T L 15.43 dBm i
T1 i) E] m Oce Bw 6230709 MHz Tl i) 9.75 dém Oce Bw 8250709 MHz
T2 1 &0 z | T2 1 z 8,85 dim |
I ] ] | ] ]

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

ki ki
Offsel 14.00 0B » RBW 100 bHz Ref Lavel 5000 im  Dffset 14,00 0B w RBW 100 bHz
swr 19 45 @ VBW 300 kH:  Mode Auto FFT o Att e sWT 19 45 @ VBW 300 kH:  Mode Auto FFT
SGL Count 100/108
[T 16.681 i [T
n— 022,00 140 MM — = w21
RcHm _\_ I T R 2321276721 MH3| it ¥ 2721278721 MH2|
11 I = 1 1 1 o = - S
0 dhm— — 4 0.dim— L
/ \ \
{ \
-1 v \ -10 3
3 / \
40 40 d
510 dm— 50l —
-60 dBm 60
CF 822.5 MHz 1001 pts Span 6.0 MHz CF 822.5 MHz 1001 pts Span 6.0 MHz
Marker | Marker 1
Type | Ref | Tre | X-value 1 Y-value | Function Function Rosult | Type | Rof | Tre | X-value 1 Y-value | Function Function Rosult |
(w1 1 15,58 dam | — 1 1562 dam i
T 1 9.80 dBm Oce Bw 2.721278721 MHZ 1 L 7.97 dém Oce Bw 7
T2 1 9,53 dim | T2 1 |
i T
] I - I

SPORTON International (Shenzhen) INC.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : YHLBLUS1

Page Number : All of A29
Report Issued Date : Jul. 12, 2017
Report Version : Rev. 01

Report Template No.: BU5-FWLTE Version 1.0



swamanas. FCC RF Test Report

Report No. : FW761305B

LTE Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

ks ki
Ref Lovel 30.00 chm  Offset 14,00 ob = RBW 100 bz RafLavel 90,00 ghm  Offset 14.00 b = ROW 100 bhz
e At e SWT 19 s @ VBW 300 4Hz  Mode Autg FFT ELT 12 45 @ VBW 300 kH:  Mode Auto FFT
SiL Count 1007100 SGL Count 1007100
(@50 M
LED 14,29 o LED 13,99 dom|
N 1 100 Mz
bk $26 MMz 1) +. 485514486 MHz
o ‘a'— 1 .
10 =l = ¥ ~ et ‘
1 / i
0 dEm— A 4 b
| \ / \
10 JJ {
i / \
= WP=at. = e g
40
50 dbm—
-0
CF B16.5 MHz 1001 pts Span 10,0 MHz CF 816.5 MHz 1001 pts Span 10:0 MHz
Marker | |
Type | Ref | Tre | X-valye | ¥-value | Function | Function Result | Type | Ref | Tre | ¥-walua | ¥-value | Function | Function Result |
TS L ] 1420 der i =z L = 13.99 d& i
T1 i) 9.42 dém Oce Bw 4475524478 MHz i) .89 dém Oce Bw
T2 1 1574775 Wiz 9,85 dam | i 5.35 dam |
] ] - J

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

ks ki
Ref Lovel 30.00 chm  Offset 14,00 ob = RBW 100 bz RafLavel 90,00 ghm  Offset 14.00 b = ROW 100 bhz
e At e SWT 19 s @ VBW 300 4Hz  Mode Autg FFT ELT 12 45 @ VBW 300 kH:  Mode Auto FFT
SiL Count 1007100 SGL Count 1007100
M
M ™M) ]
(— . ) 1936000 Mz
0 Oce B . =310 +.4B5514406 MHz
P L P o Sttt T e (oA 13 s e e
10 e -
7 \I J‘ i
0 dim— ; it — k
/ \ \
16 - -
Fi \ 7
20 / L
20 ¢ . —t E
e v e e 4 ot
411 d
50 dbm—
-0
CF B19.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 10:0 MHz
Marker | " |
Type | Ref | Tre ¥-valug 1 ¥-valug | Function | Function Result | Type | Ref | Tre | %-value 1 ¥-valug | Function | Function Result |
(T ! 481 M 14 22 dm | T L E19. 13.92 dBm i
T1 i) E] n Oce Bw +.525474525 MHz i) 8:38 dbm Oce Bw 4485514486 MHz
T2 i a2 iz | 1 |
i ] ] | ]

Highest Channel / 5SMHz / QPSK

Highest Channel / 5SMHz / 16QAM

ki ki
Offsel 14.00 0B » RBW 100 bHz Ref Lavel 5000 im  Dffset 14,00 0B w RBW 100 bHz
swr 19 45 @ VBW 300 kH:  Mode Auto FFT e SWY 19 45 @ VBW 300 kH:  Mode Auto FFT
351 Count 100/100
[T 74 dmm|
20 diim
' '
PPNl p i T3 A A X
10 - .
- | ] |
0 dim— !
/ \ i 1
10 ; . = .
/ \ / \
2101 - L LY
NP ) S - = e
RETI e B = o o=
-0 d
50 dm—
60 dBm
CF B21.5 MH2 1001 pts Span 10.0 MHz CF 821.5 MHz 1001 pts Span 10.0 MHz
Marker | 1
Type | Ref | Tre X-value 1 Y-value | Function Function Rosult | Ref | Tee | X-value 1 Y-value | Function Function Rosult |
(w1 1 1432 dém | 1 1 12.78 dam i
T 1 n Oce Bw 4 495504436 MHz L m Oce Bw 4 49EE04496 MHz
T2 Fi 5 | 1] |
- . —
| | A [
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SPORTON LAB.

FCC RF Test Report

Report No. : FW761305B

LTE Band 26

Middle Channel / 10MHz / QPSK

Spectrurn ks Spectrun =
Ref Lovel 30.00 chm  Offsel 14,00 ob = RAW 300 bz Raf Lavel 5000 cim  OFsert 14,00 00 = RBW 300 bhe
e At A HE SWT  12.6us @ VBW 1Mz Mode Auto FET e Att W dE SWT  126us @ VBW 1MHz  Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
(@371 Max (@100 man
™M) ™M)
bk o 5 o . ¥ e Bw 9.050940051 MH:
10 k> = ) i ¥ VAN e T
[ | \
01 dam- - 4 s 1A ! 0 dam -
10 dam - 210 e ',
f { \
= { — X 20 dBm ‘I
- ) =7 P st st "
sodamad
40 40 di
500 dim— 50 diten—
-0 -60
CF 019.0 MHz 1001 pis Gpan 20.0 MHz CF 819.0 MHz 1001 pis Span 20.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | %-value 1 ¥-value | Function | Function Result |
M1 & 15.91 dBm | [T T : 15 i
71 i Bm Oce Bw 5.050945051 MHz 71 il Oce Bw 5.05094BD51 MHz
T2 1 10,52 dim | T2 1 |
] = ]

—
[

Lowest Channel / 15MHz / 16QAM

ki trun ks
0.00 ditm Raf Laval 50.00 gbm  Offset 14,00 dit = RAW 300 kHz
a0 de Mode Auto FFT ke Att e SWT 253 us e VEW Mode Auto FFT
Count 1007100 SGL Count 1007100
Ma
M1[1] MI[1]
20 dim 20 dam
e B Ouxg B
. 3 ¥ =
10 ! iy e bl ¥ = " = =
! { \
0 dame- - 0 dbm: - \
|
10 - 10 dam - -
( / |
20 dem L 20 dem
20 a8 N S ¥ \
e 4 -30 dim—i-= AN e
) =T T E =y
it dar ol
50 dm— 50 diten—
-0 -60
CF B21.5 MHz 1001 pts Epan 30.0 MHz CF 821.5 MH2 1001 pts Epan 30.0 MHz
Marker | Marker |
Type | Ref | Tre | 1 Y-value | _Function Function Result | Type | Rof | Tre | 1 Y-value | _Function Function Result |
M1 1 z 12.43 dem, ML z 12.38 dBm
T 1 .67 dBm Oce Bw 1 L 8.50 dgm Oce Bw 13.485
T2 1 7.63 dém T2 1 .74 dBm
] | UHRURENEN ol
Dt 19,0UN 2017 153520 Dot 19.4UN 2017 153355
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SPORTON LAB.

FCC RF Test Report

Report No. : FW761305B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Ref Level 20.00 dBm
SGL Count 100/100

Offset 14,00 d& Mode Sweaep

Ref Level 30.00 dém  Offset 14.00 dB

SGL Count 1007100

Mode Sweep

(@ 1Rm AvgPwr (8 1rm Avgpwr -
Limit ¢heck AABS Limit ¢hack HaRs
20 ¢BR 20 20 dim 2
10 d 10 dBm /"*\
o dn oda f
-10 e -10 dB j
If - ¥ - ]
20 | 20 dby WJ - L
F
30 dB fne i d Ay |\
, [ [ | I
40 db — L -40 dBr e
i s
50 dBme= i N T e e b e e
i e g J - |59 dem—————1 v =
-0 dBm £Lid
CF814.7 MHz 691 pts Span 6.0 MHz CF 823.3 MHz 691 pts Span 6.0 MHz

Standard: None
Tx Bandwidth 1.400 MHz

|Spectrum Emission Mask

Tx Power 18.92 dBm REBW 30.000 kHz

Standard: None
Tx Bandwidth 1.400 MHz

|Spectrum Emission Mask

Tx Power 19.12 dBm RBW 30.000 kHz

|__Rangelow | Rangeup | RBW |  Frequency | PowerAbs | PowerRel |  atimit || q Range Up | RBW | |__Power Abs Power Rel Alimit ||
OMHz | -737.500 KNz | 100,000 kHz | B13.95815 Mz 27.26 dEm | 46.17 dB tezsde || || 3 537 SO0 ki 100,000 K02 553 dom ~54.35 0B .03 08
= 0 kkz 08 kiz 813.995 {z -36.29 dbm | 16.29 df 700,000 kHz | 20.000 kHz I 17 dBm 17 dB
0.000 kHz 500 kHz B15.43281 MHz 56.05 dBm 7 36.05 dB 237,500 kb2 | 20,000 kHz 58 34 dBm “15.34 db
737.500 kHz 3.000 MHz | 100000 kHz | B15.58108 MHz —44.68 dBm ; 31,68 di 3,000 MHz | 100000 kHz 27.12 dBm 3624 dB 1412 dB
[ i VT e N ]

Date: 19.JUN 2017 15:08:59

Date: 19.JUN.2017 1512116

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Sp

Ref Level 30.00 dém  Offset 14.00 dB Mode Sweep

Ref Level 30,00 dém  Offset 14.00 da Mode Sweep
SGL Count 100,100 SGL Count 100/100
(@ 1km AvaPwr [®1Rm AvgPwr -
Limit ¢heck HABS Limit ¢heck HABS
20 dBR 20 20 dhim 2
10 08 1 AL
VAR et e B e
0 dBr / \ 0dem /' \
-10 d 7 -10 =
[ |
-20 dB 20 d .
Roecs, : af
-30 dém - 1f ai} = -30 dBm T e
I L
-40) di 4 E 40 df - 2t T
L rant’ e Y O e e R . Y
ki e ||| 5 b
-60 dBm -60 d
CF 814.7 MHz 691 pts Span 6.0 MHz CF 823.3 MHz 691 pts Span 6.0 MHz
Bpectrum Emission Mask Standard: None | spectrum Emission Mask Standard: None
T Power 19.15 dBm T Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 19.13 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Range Up | Frequency | PowerAbs | PowerRel | A'—'"}M | Range Low Range Up | RBW |  Frequency | Power abs Power Rel Atimit ||
~737.500 kHz B13.94075 MHz -25.71.dem | &l 71 dB 3.000 MHz | -737.500 kH; 100.000 kHz 62255815 MHz -26.83 dBm -45.96 dB -13.83dB
m 737,500 kHz | 700,000 kHz | 20.000 kHz 822,59531 MHz -34,34 dBm 53,47 db 1434 dB |
m | 7 700.000 kH; 737,500 kHz H 924.03281 MHz 34.56 dBm -53.69 db -14.56 dBb
2 dBrm ~13.02 dB 737.500 kHz 3,000 MHz | 100.000 kHz 82405055 MHz -27.48 dBm 51 db -14.48 dB
[ THNTINH e il i

Date, 19.JUN.2017 15:08:.41

Date: 18.JUN.2017. 15:10:38
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SPORTON LAB.

FCC RF Test Report

Report No. : FW761305B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

P um

Ref Level 20.00 dBm
SGL Count 100/100

Offset 14.00 d& Mode Sweaep

Ref Level 30.00 dBm
SGL Count 1007100

Offset 14.00 dB

Mode Sweep

(@ 1Rrm AvgPwr

(8 1rm Avgpwr

Limit heck HaBs Limit §heck Hags
20 dBRZ0 20 dlis 20!
10 d 4 10 dBm [' \
8 |
-10 dBm -10 dB 7
| Y i i | / f 1
P \ I Sl | [ I
; < 20 des f
] , 5 I
_30 dB jll\ ) lcsa! a0d 4 |\
|
gd | ! 40 d \ '\t
dam P o -400 dBi =
._'J\.‘-\»« A g i ity A et
-50 i e o .
| e, | J ) R B R o
-60 dBm-
CF 814.7 MHz 591 pts Span 6.0 MHz | ||l ¢F 823.3 Mz 691 pts

|Spectrum Emission Mask
Tx Power 19.43 dBm

Standard: None
Tx Bandwidth 1.400 MHz

Span 6.0 MHz

|Spectrum Emission Mask

RBW 30.000 kHz Tx Power 19.45dBm

Standard: None

Tx Bandwidth 1.400 MHz RBW 30.000 kHz

Rangelow | Rangeup | Frequency | Power Abs ||| _range Low Rangelp | RBW | Frequency | PowerAbs | Power Rel Alimit ||
-3.000 MHz -737 813.95815 Mz -26.00 dBm | -3.000 MHz | -737.500kHz | 100,000 kHz z -43.91 dBm -63,36.dB | -30.31dB
Hz [ - 2| 20.000] dbm | d g 737500kHz | 700000 kHz | 20.000 kHz 55.86 dBm 7530dp 3586 dB
700.000 kHz 737.500 kHz | 20.000 kHz 4 MHz | 5577 dBm 752008 | 357748 700.000 kHz 737,500 kHz | 20.000 kHz -34.89 dBm 5434 dB. -14.80 dB
737.500 kHz 3.000 MHz | 100.000 kHz | 916.03358 MHz -44.10 dBm 53,53 dB -31.10 d8 737.500kHz | 3.000 MHz | 100.000 kHz 824.04185 MHz | 22,32 dBm -41.77 dB G32dB |
| il [T w ]
Date: 19.JUN 2017 15:09.26 it 16N 1804126
Lowest Band Edge / Full RB Highest Band Edge / Full RB

5 urm -
Ref Level 30.00 dBm  Offset 14.00 d& Mode Sweep Ref Level 30,00 dém  Offset 14.00 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Fm AvaPwr [®17m AvgPwr
Limit ¢heck Haps it Ghack Aass
20 dBR 20 20 dfi 208
10 der : 10 dBm
PSPPNSP PR W e S asiad
0 dam /! \\ o dBm {J |
\
-10 d -10 dBm it
[ Il 1
.20 dB T -20 dBm .
-30 dBm I, 1 \ brw, s 1 e
i} i T I |
40 d : -40 dBm .
P P e s e N it T
P ol b, o el e B
<= i el b
-60 d8m 60 dBm
CF 814.7 MHz 691 pts Span 6.0 MHz CF 823.3 MHz 691 pts Span 6.0 MHz
|8pectrum Emissian Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 19.19 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 19.32 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Rangelow | Rengeup | RBW | Frequency | Powerabs | PowerRel |  alimit Rongelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  Alimit
-2D00MHz | -737.500kHz | 100.000kHz | B13.95815 MHz -26.06dem | -45.35dB 12.08d8 |/ -3.000 MHz | -737,500 kHz | 100,000 FHz 822 55815 MHZ -27.56 dBm 4685 dB 1456 dB
0 kHz | -700,000 kHz L2 737500 kHz | 700000 kHz | 20.000 kHz | 82250531 MHz -34.91 dBm | 542 1491 dp
458 MHz | 2.6 ! 737,500 kHz | 20.000 kHz | B24.C I -35.36 dBm -15.36 dB
B15.44185 MHz -46.00 dB 3.000 MHz | 100.000 kHz £24.05825 MHz 2794 dim | -14.94 dB
[T

i il

Date, 18.JUN 2017 15.08.23

Date 18.JUN2017 15:11:02

SPORTON International (Shenzhen) INC.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

FCC ID : YHLBLUS1

Page Number 1 Al5 of A29
Report Issued Date : Jul. 12, 2017
Report Version : Rev. 01

Report Template No.: BU5-FWLTE Version 1.0



SPORTON LAB.

FCC RF Test Report Report No. : FW761305B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

Spectrum #

Ref Level 30.00 dBm
SGL Count 100/100
@ 1Rm AvgPwr

pectrum #

Ref Level 30.00 dam
SGL Count 100/100

Offset 14.00 d& Mode Sweep

Offset 14.00 d& Mode Sweep

@ 1Rm AvgPwr
Limit Gheck PARS Limit §heck PARS
2n dBrm 2L 2p 4B 200
0 A 10 dBm (‘;
0 0 d8r T \I
-10) dBm -10 dBm I"' 1,,
T il - 1 V \[I
i
20 do 1 -20 e : i
A N
-a0 d = -30 dem — - T
N [ I %
-40 dBm - : ‘ ]| ’1_‘1 -40 dbrm T |‘ pi =
] £ e Ag / . i
50 48— \ et e -50 dBm—p e ,J Tl e —
R s e | N T T [| AR T i N W ]
-60 dim -60 dBm
CF B15.5 MHz 691 pts Span 10.0 MHz | CF 822.5 MHz 691 pts Spon 10.0 MHz
(Spectrum Emission Mask standard: None

Spectrum Emission Mask
T Power 20,33 dBm

|__Range Low Range Up |

standard: None
Tx Bandwidth 3,000 MHz

Frequency |

T Power 20.25 dBm

Range Lov Range Up |
5.

-1.538 MHz |

Tx Bandwidth 3,000 MHz

Freguency |
§13.35526 MHz

RBW 30.000 kHz

Power Rel ALimit

RBW 30.000 kHz

Power Abs Power Rel ALimit

Pawer Abs |

-15.61G8m | -39.87 dB 5.61 0 -5.000 MHz -1.538 MHz | B19.97011 MHz —=1620em | -61954d8 2B.62 0B |
-1,500 MHz 813,00063 MHz -1.500 MHz 820,99063 MHz SidBm |  -75.84d8 | 3551d8
817.00937 MHz 1.538 MHz 824,00937 MHz | 0 dim 43.734dB | -3.40d8
81708643 MHz S.000 MH:z 524,04474 MHz 41cdBm | 38,7308 S5.41d8
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I -15.000 MHz -7.538 MHz | 100,000 kHz 813 94068 MHz | -36.91 -56.07 dB -23.90 dB
7,538 MHz =7.500 MHz | 150.000 kHz £813.98125 MHz -54.94 &8 <1576 dB
7 7.53BMHz | 150000 kHz | B z S600d8 | -1653dB
15,000 MHz | 100.000 kH= 82915024 MHz 55,68 dB S1de

L

Date 18.JUN2017 15:25.48
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SPORTON LAB.

FCC RF Test Report

Report No. : FW761305B

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Leval 0,00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 14,00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgrwr @1 dvgrwr
Limit wfnm—v Limit llnnr?
e HPURIOUS LINE ABS e HPURIOUS LINE ABS
-10 ddft— -10 deff— -
SPURIOUS, NE_ABS_
-30 dBm
e pame |
= ||| -+2 cem =
[ 50 dBm |
. e
-60 den
-70 dBmy
-80 dBm
-9 df
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 811 UUG_N‘HZ | luq.UUl‘J kHz B10.41454 MHz | -51.88 dBm -38,88 dB 30,000 MHz 811.000 MHz | lU_UUUf‘J kHz B810,80485 MHz | -51.76 dBm
827,000 MHz | 1.000 GHz 100,000 kHz | -51,75 dBim | ~38,75 0B 827,000 MHz | 1.000 GHz 100,000 kHz | 0906,06843 MHz -51.75 dBm |
dim 2 =
73 dBm | 00 GHz | ! B |
1.000 MHz -36.7¢ dBm 2,000 GHz 1.000 MHz -36.20 dBm
‘ il P
Ref Level dBm  Offsat 14,00 dB Mode Auto Swesp Ref Lavel dém  Offset 14.00 d& Mode Auto Sweep
SEL Count 100/100 SEL Count 100/100
@1 AvgPvr (@1 dvgrwr
Limit (heck Limit llnnr?
e HPURIOUS LINE ABS e HPURIOUS LINE ABS
-10 deffE—F -10 deff— -
5 - ABS_ 5 " (INE_fBS_
<20 dBr
-30 dBm
P T e e
= - =40 dBm o s
>3 -50 dBm 2}
-60 den
-70 dBmy
-80 dBm
<90 dl
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |
30,000 MHz 811 UUG_N‘HZ | luq.UUl‘J kHz 769.04223 MHz | -51.95 dBm -38,95 dB 30,000 MHz 811.000 MHz | lU_UUUf‘J kHz 798.70540 MHz | -52.06 dBm
827,000 MHz | 1.000 6 100,000 kHz | 972 77 : B Bm | 827,000 MHz | 100,000 kHz | 831.06144 MHz
1.000 GHz 00 GHz | 1.000 MHz -39.82 dBm 1.000 GHz 1.000 MH 2.82 G |
3.000 GHz | 00 GHz 1.000 MHz | -35.20 dim | 3.000 GHz | 0o G 1.000 MHz | 5.99925 GHz -34,98 dBm |
2.000 GHz 1.000 MHz -36:80 dBm 7.000 GHz 2.000 GHz 1.000 MHz -36.74 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FW761305B

LTE Band 26 / 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Leval 0,00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 14,00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit (heck Limit llnnr?
e HPURIOUS LINE ABS e HPURIOUS LINE ABS
-10 deffE—F 4 -10 defE—}
SPURIONS : ABE_ T
20 dir
-30 dBm
o | o~ pa— 1
-0 dem re =
) -50 dBm =)
-60 den
-70 dBmy
-80 dBi
90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 811.000 MHz | 100.000 kHz 69761644 MHz | -51.93 dém -38,93 30,000 MHz 611.000 MHz | 100.000 kHz 660, 44303 MHz | :
827,000 MHz | 838.14735 MHz -51,55 dBm | 827,000 MHz | 1.000 GHz 100.000 kHz | 827.08541 MHz
39.63 dBm 1.000 MH 2:8212
84 dBm | 00 GHz | 1.000 MHz |
87 dBm 2,000 GHz 1.000 MHz

LTE Band

26 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

(Spectrum

Ref Leval 0.00 dBm Offset 14,00 dB Mode Auto Swesp Ref Level 0,00 dém  Offset 14.00 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit wfnm—v Limit llnnr?
l_u AHH\' [:I'III(I‘J\‘* INE_ABS >1_L| dé‘r‘; [#F'Allri')l:‘? INE_ABS
5 1OUS. INE_ABS _
-30 dBfr
Py o ) e oy
—~— =40 dBm | =
| -50 dBn »)
-60 den
-70 dBmy
-80 dBm
<90 dl
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 811.000 MHz | 100.000 kHz 80924363 MHz | -51.49 dBm -38,438 30,000 MHz 100.000 kHz B0S:24363 MHz | -51.22 dBm -38,22 dB
827,000 MHz | 1,000 GHz 100.000 kHz | -51,76 dBm | 827,000 MHz | 100.000 kHz | 098,18531 MHz -51,83 dBm | -38.83 d3
2 3.000 GHz | 1.000 2.88670 GHz | -39,40 dBm -26.40 dB
7.000 GHz MHz | 3.000 GHz | Do Gl MHz | 6.98675 GHz 14 dBm | -22.14 dB
2.000 GHz 1.000 MHz 7.000 GHz 2.000 GHz 1.000 MHz B8.89128 GHz -36.81 dBm -23.81 dB
il T o
L l I L
B = D = o017
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SPORTON LAB.

FCC RF Test Report

Report No. : FW761305B

LTE Band 26 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

(e )

Ref Leval 0,00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 14,00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit rIl:ﬁrv Limit llnnrv
(5] BPURIOUS INE_ABS 2 _BPURIOUS INE_ABS
-10 deffE—F 4 -10 defE—} 4
SpURD : ABE_ I : ABS_
20 dir
-30 dBm
o — |
== || <+ drm — S =
- o
50 dBn )
60 dBm
-70 dBmy
-80 dBi
90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
| _Rengelow | Rangeup | RBW | Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |
30,000 MHz 811.000 MHz | 100.000 kHz -52.00 deém -39.00 0B 30,000 MHz 611.000 MHz | 100.000 kHz 699.17766 MHZ | -52.16 dém
1.000 GHz 100.000 kHz | -51,85 dBm | 870.08452 MHz
-39.80 dBm

2,000 GRz | 1.000 MHz |

Highest Channel / QPSK

Highest Channel / 16QAM

(e )

Ref Level 0,00 dém Offset 14,00 dB Mode Auto Sweep Ref Level 000 dém Offset 14.00 dB Mode Auto Sweep
SGEL Count 100/100 SEL Count 100/100
@1 AvgPvr (@1 dvgrwr
Limit rIl:ﬁrv Limit llnnrv
e HPURIOUS |INE ABS e HPURIOUS LINE ABS
-10 daHF— = -10 déftE— =
LINE ABS_ 15 1NE_ABS_
-20 dBry
-30 dBm
o
o — = 440 dBm - -
N -50 dBm )
60 dir -60 dem
-70 dB -70 dBmy
-a0 de -80 dBm
-90 dB <90 dl
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
[Spurious Emissions [Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 811 UUG_N‘HZ | lug.ul;‘lj kHz BO1.82784 MHz | -52.24 dBm -39,24 dB 30,000 MHz 811.000 MHz | lU_U‘UUEJ kHz 746,40455 MHz | -52.25 dBm -39,25 dB
827,000 MHz | 1.000 GHz 100,000 kHz | 838.49301 M 51,60 dBm | 2 1 1.000 GHz 895.18032 MHz -51.66 dBm | -38,66 48 |
1.000 MHz 2.85029 z ~2 dB
3.000 GHz | £ 1.000 MHz | Brm | 3.000 GHz | 00 GH: L. MHz | 3 P Bm | =21/89 dB
7.000 GHz 2.000 GHz 1.000 MHz 7.55311 GHz -36.64 dBm 7.000 GHz 2.000 GHz 1.000 MHz B8.80777 GHz -36.79 dBm .79 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FW761305B

LTE Band 26 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

(e )

Ref Leval 0,00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 14,00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit rIl:ﬁrv Limit llnnrv
e HPURIOUS |INE ABS e HPURIOUS LINE ABS
-10 deffE—F 4 -10 defE—} 4
SPURE : ABE_ I _ABS_
20 dir
-30 dBm
40 dBim
| g T oo 50 dBm | ps T o
—r ‘ o
60 dBm- X ‘l
-70 dBr
-80 dBi
90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 811.000 MHz | 100.000 kHz 61002424 MHz | -50.10 dem -37,10 4B 30,000 MHz 611.000 MHz | 100.000 kHz 61002424 MHz | -51.75 dém -38,75 dB
1.000 GHz 833.48102 M| -59,51 dBm | 6 833.45102 MHz -50.91 dm | di
2.44339 G -45.17 dBm 2.44339 G = -33.22 dB
£.99825 GHz | 16 dBr | -31.86 48 00 GHz | 1.000 MHz | -32.01 dB |
8.B3070 GHz 71 dBm -33,71 dB 2,000 GHz 1.000 MHz 33.83 dB
i ) i
S
Ref Level 0,00 dém Offset 14,00 dB Mode Auto Sweep Ref Level 000 dém Offset 14.00 dB Mode Auto Sweep
SGEL Count 100/100 SEL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rIl:ﬁrv Limit llnnrv
e HPURIOUS |INE ABS e HPURIOUS LINE ABS
-10 daHF— = -10 déftE— =
LINE_ABS_ 5 TNE_ABS_
20 dBr
-30 dBm -30 dBm
~+0 dB ~40 dim
Pepa— 9
-50 dB ~ (|50 dem ! > e =
60 der ] -60 dBm i ‘l
=70 dBmy-
-80 dBii
90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 811.000 MHz | 100.000 kHz 610.91454 MHz | -59.31 deém ~46,31 0B 30,000 MHz 611.000 MHz | 100.000 kHz 608.07271 MRz | -58.82 dém -45,82 dB
827,000 MHz | 1.000 GHz 100.000 kHz | 835.00060 M| -58.63 dBm | 2 | 1.000 GHz 829,01 -53,57 dm | -46.57 dB
1.000 MHz 63409 | -46.39 dBm z -4£.88 dBm -33.88 dB
3.000 GHz | C 1.000 MHz | 6.90025 GHz 3 dem | -31.83 48 3.000 GHz | 00 GH .000 MHz | dem | -32.12 d8
7.000 GHz 2.000 GHz 1.000 MHz B8.89928 GHz -46.75 dBm -33.75 dB 7.000 GHz 2.000 GHz 1.000 MHz -46.79 dBm -33.79 dB
—
(]
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SPORTON LAB.

FCC RF Test Report

Report No. : FW761305B

LTE Band

26 / 5MHz

Spect
Ref Leval 0,00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 14,00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit (heck Limit llnnr?
e HPURIOUS LINE ABS e HPURIOUS LINE ABS
-10 deffE—F 4 -10 defE—}
SPURIOUS : ABE_ | SRURI
20 dir
-30 dBm
40 dBim
. . -\ -
—— (|50 cem I : —
a3 60 dBrm—
-70 dBr
-80 dBi
90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 811.000 MHz | 100.000 kHz 610.B0485 MHz | -§7.98 dém 30,000 MHz 611.000 MHz | 100.000 kHz 810,80485 MHz | -57.29 dém -44.25 dB
827,000 MHz | 1.000 GHz -43,65 dBm | 827,000 MHz | 1.000 GHz 100.000 kHz | 827.05055 MHz -49.58 dBm |
1.000 MH 76 dBm
-32.23 d8 00 GHz | 1.000 MHz | 16 dBm
-33.81 dB 2.000 GHz 1.000 MHz 85 dBm
i bid ] |
Ref Level 0,00 dBm  Offset 14,00 db Mode Auto Sweep Ref Lavel 000 d8m  Offset 14,00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit wfnm—v Limit llnnr?
e HPURIOUS LINE ABS e HPURIOUS LINE ABS
-10 ddft— -10 deff— -
SPURIOUS. TNE_ABS_
-30 der
~40 dim
e et ||| -50 cdem i ! =
] -60 dBm =7
=70 dBmy
-80 dBii
90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 811.000 MHz | 100.000 kHz 51002424 MHz | - -34.47 0B 30,000 MHz 100.000 kHz 81002454 MHz | -38,25 dBm -35,55 dB
827,000 MHz | 1.000 GHz 100.000 kHz | 832.27123 M| 827,000 MHz | 100.000 kHz | 2. 34,95 dB |
z 3,000 GHz | 2,49380 GHz | 1.000 2 -33.44 4B
7.000 GHz MHz | 6.97975 GHz B | -31.55 48 3.000 GHz | 00 o 6.97975 GHz -44.92 dBm | -31.92 d8
2.000 GHz 1.000 MHz 8.85079 GHz -46:97 dBm -33.87 dB 7.000 GHz 2.000 GHz 8.80877 GHz -46.84 dBm -33.84 dB
— — — —
I1 A 1 Il L
nave Dare 017
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swamanas. FCC RF Test Report

Report No. : FW761305B

LTE Band 26 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ca

UM

Ref Level 30,00 dém  Offset 14,00 dé Mode Auto Swesp Ref Level 30,00 dBm Offset 14,00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit (hack Limit (hock
20 dhife_$PURIOUS LINE ABS 20 dhipE_BPURIOUS LINE ABS
10 da 10 dém
0 dBm
-10 dm
10US_LINE_aBS_ “SPURIOUS, LINE_ABS_
-20 dBm
=30 dem
40 dBriy
LN -~
i 50 dBm—{{
-0 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
| Spurious Emissions Spurinus Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 811.000 MHz | 100.000 kHz B08.G7271 MHz -51.77 dBm -38,77 dB 30,000 MHz 811.000 MHz | 100.000 kifz 808.07271 MHz -51.46 dBm -38,46 dB
827,000 MHz | 1,000 G 100,000 kHz 828.12338 MHz | -19.92 dBm | 6,92 B 827,000 MHz | 100000 kHz 828.12338 MHz | -10,66 dBm | 6,66 dB
1.000 GHz 3,000 G 1.000 MHz 2.88375 GHz -<+.81 dbm -31.81 dB 1.000 GHz | 1,000 MHz 2.92377 GHz -+4.83 diim -31.63 d8
3.000 GHz 7.000 GHz | 1.000 MHz 6.85827 GHz | -40.21 dBm -27.21 dB 3.000 GHz .0D0 GHz | 1.000 MHz | 6.88326 GHz -40.24 dBm -27.24ds
7.000 GHz 9.000 GHz 1.000 MHz 7.66853 GHz -42.58 dBm -29,58 dB 7.000 GHz 2.000 GHz 1.000 MHz 7.86953 GHz -42 .43 dBm -20,43 dB
v T

Date 19 JUN 2017 15:34:52

TITNTNI o8
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(11 —

SPORTON International (Shenzhen) INC.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : YHLBLUS1

Page Number 1 A28 of A29
Report Issued Date : Jul. 12, 2017
Report Version : Rev. 01

Report Template No.: BU5-FWLTE Version 1.0




swamanas. FCC RF Test Report

Report No. : FW761305B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0007
30 Normal Voltage 0.0019
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0002
0 Normal Voltage 0.0016

-10 Normal Voltage 0.0010 PASS
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0078
20 Maximum Voltage 0.0025
20 Normal Voltage 0.0000
20 Battery End Point 0.0002

Note: Normal Voltage =3.85V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V
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SPORTON LAB.

FCC RF Test Report

Report No. : FW761305B

Appendix B. Test Results of Radiated Test

LTE Band 26 / 1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable | TX Antenna .
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1636.74 -64.12 -13 -51.12 -71.56 -70.81 0.56 9.40 H
2455.11 -57.47 -13 -44.47 -68.97 -65.18 0.74 10.60 H
Middle 3273.48 -63.73 -13 -50.73 -77.23 -73.33 0.85 12.60 H
1636.74 -65.40 -13 -52.40 -72.92 -72.09 0.56 9.40 V
2455.11 -57.64 -13 -44.64 -68.73 -65.35 0.74 10.60 V
3273.48 -63.52 -13 -50.52 -77.19 -73.12 0.85 12.60 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 26 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1635.3 -68.48 -13 -55.48 -75.92 -75.17 0.56 9.40 H
2452.95 -65.29 -13 -52.29 -76.83 -73.00 0.74 10.60 H
Midd| 3270.6 -64.11 -13 -51.11 -77.61 -73.71 0.85 12.60 H
adle 1635.3 -68.15 -13 -55.15 -75.67 -74.84 0.56 9.40 V
2452.95 -65.55 -13 -52.55 -76.67 -73.26 0.74 10.60 V
3270.6 -63.83 -13 -50.83 -77.50 -73.43 0.85 12.60 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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swamanas. FCC RF Test Report

Report No. : FW761305B

LTE Band 26 / 5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna .
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1633.5 -68.16 -13 -55.16 -75.60 -74.85 0.56 9.40 H
2450.25 -64.95 -13 -51.95 -76.49 -72.66 0.74 10.60 H
Middle 3267 -63.15 -13 -50.15 -76.70 -72.75 0.85 12.60 H
1633.5 -68.19 -13 -55.19 -75.71 -74.88 0.56 9.40 \%
2450.25 -65.47 -13 -52.47 -76.59 -73.18 0.74 10.60 \%
3267 -63.71 -13 -50.71 -77.42 -73.31 0.85 12.60 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 26 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)

1629 -64.44 -13 -51.44 -71.88 -71.13 0.56 9.40 H
2440 -60.46 -13 -47.46 -72.00 -68.17 0.74 10.60 H
Middle 3258 -63.90 -13 -50.90 -77.45 -73.50 0.85 12.60 H
1629 -63.94 -13 -50.94 -71.46 -70.63 0.56 9.40 \Y
2440 -58.78 -13 -45.78 -69.90 -66.49 0.74 10.60 \Y
3258 -64.46 -13 -51.46 -78.17 -74.06 0.85 12.60 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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